RFQ NO. 21-TA003721CD
DESIGN-BUILD SERVICES FOR
LAKE MANATEE WATER
TREATMENT PLANT ALUM
SLUDGE DEWATERING SYSTEM
(906-25)

June 11, 2021

Manatee Co untyBCC
Procur mntD
1112 Manatee Avenue W tSt 803
Bradenton FL34205
purchas ng@mvm anatee

Manatee
County

FLORIDA


mailto:purchasing@mymanatee.org

ADVERTISEMENT
REQUEST FOR QUALIFICATIONS NO. 21-TA003721CD

DESIGN-BUILD SERVICES FOR LAKE MANATEE WATER TREATMENT PLANT
ALUM SLUDGE DEWATERING SYSTEM

Manatee County, a political subdivision of the State of Florida (hereinafter referred to as County)
will receive qualification proposal responses (Proposals) from individuals, corporations,
partnerships, and other legal entities authorized to do business in the State of Florida (Proposers),
[...]
COUNTY OF

The foregoing instrument was acknowledged before me this day of

20 by

who is

[] Personally known to me
OR
[ ] has produced as identification.

Notary Signature

Print Name
Seal

Manatee County BCC REQUEST FOR QUALIFICATIONS

[FULL LEGAL NAME],

36



SECTION E ATTACHMENTS

Attachment A, Scope of Services

Attachment B, Proposal Requirements

Attachment C, Technical Memorandum- Mechanical Dewatering
Attachment D, Record Drawingts- Sludge Dewatering
Attachment E, Project Site Map

Attachment F, FDEP Permit

Attachment G, Sample Agreement

Manatee County BCC REQUEST FOR QUALIFICATIONS

37



ATTACHMENT A
SCOPE OF SERVICES - DESIGN CRITERIA PACKAGE

A.01 GENERAL INFORMATION AND BACKGROUND

The Lake Manatee Water Treatment Plant (WTP) currently uses sludge drying beds to receive
and dry the alum sludge generated in the surface water treatment process. The current beds do
not have enough capacity for the sludge generated at the plant and are a passive dewatering
process that is highly dependent on weather conditions and labor intensive. The County is
seeking proposals from qualified firms to design and construct a mechanical dewatering system
at the Lake Manatee County Water Treatment Plant.

It is the County's expectation to contract with a qualified firm to provide the County with the
design and construction inclusive of all associated engineering, permitting, and construction
management services for the proposed Design-Build Project which will be constructed at the
following locations, which are adjacently located:

Lake Manatee Water Treatment Plant
17915 Waterline Road, Bradenton Florida, 34212

and

Lake Manatee Sludge Drying Beds
1451 Dam Road, Bradenton, Florida, 34212

This project is for all associated site work, architectural services, engineering design,
regulatory permitting services (inclusive of Manatee County Building Department
permitting), construction services and startup under a single prime contract for a cost of the
work plus design-builder's fee. This project will include generation of a Guaranteed Maximum
Price (GMP) at an agreed upon stage of design completion.

The name of the project is: WTP Alum Sludge Dewatering System.

A.02 PROJECT RATIONALE AND BACKGROUND

Manatee County Utilities Department Engineer of Record, Carollo, completed a Technical
Memorandum dated December 2019 titled “Lake Manatee WTP Sludge Drying Bed Evaluation,
Mechanical Dewatering Alternatives (see Attachment C). Decant centrifuges were selected as the
best technology to meet the needs of the WTP for dewatering of the alum sludge and this method
shall be the basis of this solicitation, along with recommendations within the technical
memorandum for rehabilitation of the existing drying beds so they can continue to serve in an
auxiliary capacity.

This project shall include all items for a mechanical dewatering system to ensure the WTP can
manage the amount of alum sludge produced now and into the future in an efficient, consistent
and reliable manner. Components of the mechanical dewatering system shall consist of two
decanter centrifuges, two gravity sludge thickeners, three homogenization tanks, centrifuge
building, pumping and all associated equipment and appurtenances necessary for a complete and
functional system. The system shall be sized to meet production at the maximum permitted
surface water withdrawal (34.9 MGD). Phasing of the system components to cost effectively

Manatee County BCC Attachment A 1



achieve the County’s objectives for current and buildout flows shall be considered by the Design-
Build team.

A.03 SCOPE (MAJOR OBJECTIVES)
The Design-Build team shall provide the following, which are further described in sections
below:

1. Site development and design to include location of on-site utility systems, off-site
utility works, fire protection system, drainage system, building orientation, property
lines, easements, setback requirements, site access, trailer storage and circulation,
tank locations, and any required parking.

2. New decant centrifuge dewatering system, consisting of: (2) decanter centrifuges, (2)
gravity sludge thickeners, (3) homogenization tanks, and all associated pumps and
equipment necessary for a complete and functional system.

3. New building for centrifuges (approximately 6000 square feet). Building design
shall consider ventilation requirements, maintenance and removal of centrifuges,
employee bathrooms, fire and safety systems, sludge handling and conveyance
equipment, polymer tanks, sound abatement, and aesthetics.

4. Permanent electrical power service to facility. (Note: existing mobile

dewatering unit is currently supplied by generator.)
Electrical controls and SCADA integration following County standards.

6. Obtain Florida Department Environmental Protection (FDEP), Manatee County
Building Department, and all other required permits for the proposed work to
include effort, as needed, to closeout and certify such permits as complete when
the project has been concluded.

7. Rehabilitation of the existing sludge drying beds to include consideration and
improvement of needed chemical delivery/dump truck traffic patterns and stockpile
areas.

8. Construction sequencing to maintain existing sludge dewatering operations during
the project.

9. Provide a project schedule which includes considerations for other facility projects
ongoing, equipment fabrication and delivery timeframe. And identifies key
milestones for the project.

10. Phasing of the system components to meet County objectives with current and buildout
flows.

11. Coordination and collaboration with County staff to include site visits to facilities
that are similar to the County's project and how to address issues that may have
happened at other similar facilities including potential solutions.

12. Coordination of periodic inspections by the centrifuge manufacturer and other
major process equipment manufacturers during the project to ensure compliance
with all applicable equipment delivery, storage, installation and startup
guidelines and standards. The centrifuge manufacturer will certify that the
process equipment and control cabinets were received, stored, installed and
started up consistent and in accordance with all associated guidance and
instructions.

13. Coordination with County operations staff for opening and closing of valves,
interconnection of process lines and determining if plant modifications proposed
to facilitate the project are adequate and acceptable. This may include
replacement, upsizing or rerouting of existing selected sludge delivery
pipes/valves.

Manatee County BCC Attachment A 2

o



14. Startup and fine tuning of system process equipment as needed to optimize
performance and train operators on all components of new centrifuge system
including special startup and shutdown procedures. Assist the County in
developing protocol for process control testing to include a sampling plan
identifying sample points, testing needs, sampling frequencies and records keeping
requirements. Deliver hardcopy and electronic O&M Manuals and record
drawings.

Phased Deliverables (based on Standards from A.I.A. and D.B.I.A.)
Design-build team shall deliver for County review and approval: 30% Schematic Design, 60%
Design Development with Outline Specifications, 90% Construction Documents with full set

of Specifications and a 100% permit set. Each deliverable shall include estimated pricing until
the final GMP.

A.04 GENERAL REQUIREMENTS

Professional services for design-build should include, but may not be limited to, utility,
mechanical, electrical, instrumentation and controls, and structural engineering design; survey
and geotechnical testing as required; necessary permits and fees; construction engineering
inspection (CEI) services; startup services and training as needed.

A.05 PLANT BACKGROUND, CONTSTRAINTS, AND STANDARDS

Plant Background

The Lake Manatee WTP (LMWTP) is located at 17915 Waterline Road in Bradenton, Florida
and has both a surface water treatment and a groundwater treatment component and the
surface water treatment system has a permitted capacity of 34.9 mgd annual average and
46.07 peak month. The LMWTP surface water treatment regime consists of an alum
coagulation, flocculation, sedimentation process for pre-treatment of water from Lake
manatee followed by filtration, disinfection, and chemical stabilization. For treatment of
taste and odors, a biological treatment unit (BTU) comprised of granular activated carbon (GAC)
filter media was recently installed at the head of the plant and powdered activated carbon (PAC)
can also be injected into the raw water. Alum residuals, PAC, turbidity, and other materials are
removed from the raw water in the pre-treatment process and are commonly referred to as water
treatment residuals. These residuals from the pre-treatment process are then sent to drying beds for
drying, before being hauled away to a landfill for disposal.

For an ongoing period dating back several years, the LMWTP has had issues with limited
capacity in the drying beds, especially during the wet season. In order to ensure enough capacity
is available for continued conveyance of residuals to the drying beds, Manatee County (County)
has been pressured to haul more frequently to free capacity. This has resulted in hauling
residuals with a high liquid content, which has significant costs. In addition to the limited
capacity and hauling costs, the County was notified by the landfill that it would be unable to
accept liquid residuals.

Refer to Technical Memorandum included as Attachment C for historical data, and Record
Drawings for the existing Sludge Dewatering System included as Attachment D.

Manatee County BCC Attachment A 3



Site Conditions and Constraints
The laydown and staging area for construction should be coordinated with the County and
plant staff (see Attachment E for proposed construction area).

Maintenance of flows and solids disposal are required during construction and bypass
pumping shall be provided as needed. Close attention will need to be paid with the sequence
of construction of the new facilities to maintain capacity with the other online sludge
dewatering systems.

CODES AND STANDARDS

The WTP is regulated through FDEP. The County was issued a construction permit (FDEP
Permit No. No. 0133068-1428-WC/MA- included as Attachment F) on March 23, 2021 for
construction of a new submerged ultrafiltration membrane system (UF) to retrofit the existing
multimedia filters serving the surface water trains at the Lake Manatee County Water
Treatment Plant (LMWTP). The construction permitexpiration date is March 22, 2026.

Relevant regulatory codes and standards that govern the operation and design of the facility
include but are not limited to:

« Chapter 403, Florida Statutes (F.S.),

« Florida Administrative Code (F.A.C)

o Chapter 62-4 (Permits)

Chapter 62-520 (Ground Water Classes, Standards, and Exemptions)
Chapter 62-550 (Drinking Water Standards, Monitoring, and Reporting)
Chapter 62-555 (Permitting and Construction of Public Water Systems)
Chapter 62-560 (Requirements for Public Water Systems that are out of
compliance)
o Federal Regulations 40 CFR 141 (National Primary Drinking Water Regulations)

(¢}
(¢}
(¢}
(¢}

« National Fire Protection Association (NFPA)

« National Electric Code (NEC, NFPA 70)

* Occupational Safety and Health Act (OSHA).

« National Electrical Safety Code (NESC).

« Florida Building Code, including Local County amendments.

« Florida Building Commission (FBC), latest version where
applicable: o Florida Building Code: Building.

Florida Building Code: Existing Building.

Florida Building Code: Accessibility.

Florida Building Code: Test Protocols for High-Velocity Hurricane Zones.

Florida Building Code: Energy Conservation.

Florida Fire Prevention Code.

Florida Building Code: Fuel Gas.

Florida Building Code: Mechanical.

Florida Building Code: Plumbing.

© 0 0 o0 O O O O

Various other standards and codes that were not listed may apply to particular equipment.
Specific equipment will have the relevant standards and codes provided in the contract
specifications. Common, general standards that cover a variety of equipment that will be
included in this project include:

Manatee County BCC Attachment A 4



« Underwriters' Laboratories (UL).
» American National Standards Institute (ANSI).
« National Electrical Manufacturer's Association (NEMA).

* American Society for Testing and Materials (ASTM).

A.05 PROCESS DESIGN CRITERIA
The process design criteria for the mechanical dewatering system is presented in the below

tables:

Table 1 Mechanical Dewatering Process Design Criteria
Design Parameter | Units | Criteria

Solids Loading Criteria
Peak Solids Loading at 34.9 | dry-lbs/day 25,200
mgd
Average Solids Loading at dry-lbs/day 18,000
34.9 mgd
Minimum feed Solids % 2.0
Concentration
Operational Criteria

Operational Days Days/week 5

Duty Cycle Hours/day 8

Performance Criteria

Feed Flow Rate gpm 363
Minimum Cake Solids % ~15
Concentration

Table 2 Thickener Design Criteria

Design Parameter \ Units \ Criteria

Storage Criteria

Total Targeted Storage gal 218,600
Volume
Thickener Storage Volume gal 126,900
Thickener Storage Time days 1.7

Loading Criteria- to be determined by the Deign-Build team to meet the design process criteria

Sizing Criteria — Tank Dimensions to be determined by the Deign-Build team and manufacturer-
to meet the design process criteria

Table 3 Homogenization Tank Design Criteria

Design Parameter | Units \ Criteria
Storage Criteria

Total Targeted Storage gal 91,700
Volume
Homogenization Tank gal 32,300
Volume (each)
Tank Storage Time (each) days 0.43

Loading Criteria- to be determined by the Design-Build team to meet the design process criteria

Sizing Criteria — Tank Dimensions to be determined by the Deign-Build team and manufacturer-
to meet the design criteria

Manatee County BCC Attachment A



Owner Preferences

Controls Standards

The County is in the process of constructing and implementing a new system wide SCADA
system; The County aims to have consistency across its water system facilities for SCADA,
PLCs, and related software and hardware for instrumentation, communications, and
electronics. For this project, any new control systems or communications shall be
compatible and integrated into the County's newly implemented SCADA system. New
hardware will be consistent with what is currently being installed system wide and at the
County WTP facility currently undergoing construction. Coordination with the County
instrumentation and electrical staff will be needed to identify standardized hardware that
should be used. At a minimum, the control and communications implemented shall provide
adequate security and allow access and report on all data for the remote operation,
monitoring, and control of the equipment.

It is noted that the County desires for this system to operate without the need for a
continuous operator presence at the centrifuge building. As such, the system must have
integrated control system safeguards such that instrumentation output variances from
prescribed limits chosen to protect the equipment and insure adequate process control will
bring about the safe and orderly shutdown of the system with event alarm signaling to the
WTP console.

Ancillary Equipment Preference

Ancillary equipment to the centrifuges shall be consistent with equipment used in the WTP,
as well as the County's overall utility system so the County can leverage available spare
parts, staff experience, and troubleshooting measures as much as possible. Coordination
with the County may be required; however, the recently implemented Computerized
Maintenance Management System (CMMS) and electronic operations and maintenance
(EOM) site may be available to the Contractor to facilitate information gathering on existing
equipment.

A.06 PROJECT MANAGEMENT AND SCHEDULE

Professional services for design-build should include, but may not be limited to, meeting
[...]
Data for the raw water quality and water quality downstream of the sedimentation basins (post-
mix basins) were used for a mass balance calculation. The mass balance was completed by
subtracting the post-mix water quality data from the raw water quality data to quantify solids
removed in the sedimentation basins. Once the removal quantities and monthly averages were
determined, a unit solids production rate (USPR) was calculated. USPR, in this evaluation, takes
the average monthly removal quantities and monthly average flows to determine an average
pounds of solids generated per million gallons treated. The USPR is calculated using the
following equation:

USPR=834*(f*C+t+xTSS+P+0+TOC)

Where:

USPR = Unit Solids Production Rate, Ibs/MG

C = Coagulant Dosage, mg/L

f=Coagulant Factor

TSS = Raw Water Suspended Solids, NTU

t = Turbidity Factor

P = Polymer Dosage, mg/L

O = Other Solids Production Chemicals, mg/L

TOC = Total Organic Carbon Removed, mg/L

> Iy
O CArsTN FINAL | DECEMBER 2019 | 6



RFQ NO. 21-TA003721CD

ATTACHMENT C

MECHANICAL DEWATERING ALTERNATIVES | LAKE MANATEE WTP SLUDGE DRYING BED EVALUTATION | MANATEE COUNTY

The coagulant factor of the above equation relates the quantity of precipitated metal coagulant
with respect to the coagulant dosage. This factor depends on the type of coagulant used, and is
around 0.44 when using alum. Other solids production chemicals included PAC and polymer.

Since turbidity is typically measured as the cloudiness of a fluid and quantified by light
scattering, given as Nephelometric Turbidity Units (NTU), a conversion factor is required to
determine an equivalent total suspended solids concentration. Typical ratios vary from 0.5 to 2:1;
aratio of 1.50:1 (mg/L:NTU) was used for this evaluation.

Typical sludge concentrations for alum sludge range from 0.25 to 1.5 percent. Testing results of
the alum in the drying beds showed a range from 0.5 to 1.4 percent total solids. To be
conservative, a 0.5 percent concentration was used. Figure 5 shows the estimated average daily
solids generation on a monthly basis based on historical data.

1.4.3 Solids Generation Adjustments with the Biological Treatment Unit

In 2018, the BTU was completed and brought online at the LMWTP. The purpose of the BTU is to
improve odor and taste issues due to algae events that have historically required large amounts
of PAC to mitigate. Based on the pilot data for the BTU and PAC dose-response curves, new PAC
dosages were determined based on the removal of geosmin by the BTU. Table 1 outlines the
theoretical future dosing procedures as a result of the BTU based on the dose-response curves.

Table 1 New PAC Dosing Procedure

Geosmin Occurrence Rate Theoretical PAC Dose with BTU Historic Daily PAC Dose

(mg/L) (mg/L)

50t Percentile 0 0

75t Percentile 0 6.1

91 Percentile 0 36.2

93" Percentile 5 45.0

95t Percentile 13 57.1

99 Percentile 50 106.2

100" Percentile 100 157.1

Based on Table 1, the theoretical PAC dose was used to determine the impact of the BTU on
solids generation. Where historical PAC dose was between than 36.2 mg/L and 45.0 mg/L (i.e.,
91t and 93 percentile), its dose was reduced to 5 mg/L; where historical PAC dose was PAC
between 45.0 mg/L and 57.1 mg/L (i.e., 93 and 95" percentile), its dose was reduced to 13 mg/L,
and so on. The result from adjusting the PAC doses more accurately represent solids expected to
be generated since PAC use is expected to decrease. Table 2 shows the adjusted solids
production based on historical data compared to the estimated historical solids production.
Overall, the BTU should decrease the amount of solids generated by reducing the amount of
PAC required during algae blooms on Lake Manatee.

FINAL | DECEMBER 2019 | 7



RFQ NO. 21-TA003721CD

ATTACHMENT C
MECHANICAL DEWATERING ALTERNATIVES | LAKE MANATEE WTP SLUDGE DRYING BED EVALUTATION | MANATEE COUNTY
1,200
= Monthly Average Historical USPR
1,000
800
—~
O
=
3
= 600
a4
o
wn
)
400
200
(o]
- > - o > o o > - - > o o >
e ¢ F ¢ Q g F ¢ § g F < § g F < § g 3
o o W I o o 0 b o o 0 [ I o I ) or o 0
& & v & o & @ &5 I & Y 4 % & ® & & &

Figure 5 Historical Monthly Average USPR

FINAL | DECEMBER 2019 | 8

< carslin



RFQ NO. 21-TA003721CD

ATTACHMENT C
MECHANICAL DEWATERING ALTERNATIVES | LAKE MANATEE WTP SLUDGE DRYING BED EVALUTATION | MANATEE COUNTY
Table 2 Historical and Adjusted Historical Solids Production
Historical Solids Production Adjusted Historical Solids Production
Plant Flow (MGD) (dry pounds/day) (dry pounds/day)
Statistics
30-Day RA 30-Day RA 30-Day RA

Minimum 12.15 15.97 17.46 1,400 1,500 1,900 1,400 1,500 1,900
Mean (Average) 24.35 24.35 2434 14,000 14,000 14,000 12,800 12,800 12,800
Maximum 45.80 37.40 31.85 41,500 34,700 26,400 38,000 27,100 19,500
25t Percentile 21.46 21.89 21.79 11,300 11,600 12,000 10,800 11,100 11,400
50t Percentile 24.18 2411 2437 13,400 13,400 13,500 12,800 12,800 12,700
75t Percentile 27.20 27.14 26.89 15,500 15,400 15,500 14,300 14,200 14,200
90t Percentile 29.93 29.12 28.85 19,900 19,200 18,600 16,500 16,200 16,100
95t Percentile 31.39 30.27 29.31 23,500 22,600 21,200 19,500 18,600 17,600
97t Percentile 32.17 30.81 29.74 26,000 26,000 23,200 22,900 21,300 18,300
98t Percentile 33.20 31.06 30.05 29,200 28,700 24,000 24,000 23,100 18,500
99" Percentile 35.33 33.58 30.20 33,000 30,500 25,000 25,400 24,300 18,800

0 My
« caralln FINAL | DECEMBER 2019 | 9



RFQ NO. 21-TA003721CD
ATTACHMENT C

MECHANICAL DEWATERING ALTERNATIVES | LAKE MANATEE WTP SLUDGE DRYING BED EVALUTATION | MANATEE COUNTY

1.4.4 Future Solids Generation Estimates

To account for future water demands to size mechanical dewatering alternatives properly, future solids
generation estimates were completed. To do so, the County asked Carollo to consider two points:
demands in the year 2024 and buildout capacity of the surface water trains (34.9 MGD). Figure 6 shows
that Sarasota County's contract with the County ends in 2024 and results in a significant drop in
demand. This point was chosen since projected demands in 2024 will not be exceeded until 2031. The
projected demands do not show the partition of source water; so, it was assumed the future water
demand would be met with the same historical source supply ratio, which has been approximately 61
percent surface water and 39 percent ground water.

At the design point shown in Figure 6, surface water flows are expected to be 29.62 MGD in 2024. Solids
generation estimates were completed for demands of 29.62 MGD and 34.9 MGD. It was assumed that
raw water characteristics and chemical doses would be consistent with historical data. Some water is
wasted during the treatment process so in order to meet demands, the actual raw water withdrawn for
supply is higher than the demand. Based on historical data, 2 percent of the raw water is wasted during
treatment, so the flow demands for 2024 were increased by 2 percent for solids generation calculations.
To be conservative, the 90t percentile occurrence rate associated with each parameter was used, as
shown in Table 3. It is typical to assume the 90" percentile or greater when establishing the design
criteria for WTP solids handling processes. Resulting solids production for 29.62 MGD (30.21 MGD raw
water) and 34.9 MGD is 21,900 dry-lb/d and 25,200 dry-Ib/d, respectively.

Table 3 Surface Water Quality 90t Percentile Occurrence Rates
Parameter ‘ 90t Percentile Concentration or Dose®
Turbidity (NTU) 2.6
Alum Dose (mg/L) 143
Adjusted PAC Dose (mg/L)? 5
TOC (mg/L) 14.8
Polymer Dose (mg/L) 0.17
Notes:

(1) Basedon2015-2018 data.
(2) Historical PAC dose adjusted assuming BTU online (from Table 1).

. ey
O CArs’Tn FINAL | DECEMBER 2019 | 10



RFQ NO. 21-TA003721CD
ATTACHMENT C

MECHANICAL DEWATERING ALTERNATIVES | LAKE MANATEE WTP SLUDGE DRYING BED EVALUTATION | MANATEE COUNTY

December 2017 Water Demand and Supply Update

70.00

2033 MARS Il Wells Regional 5.0 MGD

3.0 MGD

2022 EC Wells 3.1

65.00 - MGD

60.00 -

Current Supply

55.00 -

50.00 -

Historical

45.00 1| pemand

Design Condition, 48.56 MGD

40.00 2017 Projected Demand
- with 4.55% added conservation

- includes wholesale contracted

Drinking Water Demand and Supply (MGD)

35.00 + T T T T
2015 2020 2025 2030 2035
Planning Period
Figure 6 Water Demand Projection

= My
« caralln FINAL | DECEMBER 2019 | 11



RFQ NO. 21-TA003721CD

ATTACHMENT C

MECHANICAL DEWATERING ALTERNATIVES | LAKE MANATEE WTP SLUDGE DRYING BED EVALUTATION | MANATEE COUNTY

1.5 Sludge Sampling Tests and Results

During the site visit, Carollo collected raw sludge from the drying beds, filtrate off the temporary
belt filter press, and cake solids off the belt filter press and shipped overnight on ice to Andritz
(Arlington, Texas) for testing. An additional sample of raw sludge from the drying beds was
sampled on May 22, 2019. Two testing rounds were performed, the first consisted of simulating
dewatering technologies performance with 90%/10% alum/lime sludge mix, and 50%/50%
alum/lime sludge mix. The second test consisted of simulating the performance of dewatering
technologies 100 percent alum sludge. The pilot test for the rotary fan press tested 100 percent
alum sludge pulled from the drying beds.

Table 4 outlines the alum sludge characteristics from the drying beds and from the temporary
BFP cake that were measured during each round of tests. Table 4 does not include test results
taken during the rotary fan press pilot.

Table 4 Alum Sludge Characteristics
Sample Type | Test Results Round 1 | Test Results Round 2
Sample From Drying Beds
Total Solids (% TS @ 105°C) 1.43 0.5
Suspended Solids (% SS @ 105°C) 1.43 0.5
pH @ 20°C 5.9 6.1
Conductivity (mS/cm) 0.4 No data (ND)
Specific Gravity 1.00 ND
Ash Content (% of TS) 52.9 66.2
Volatile Solids Content (% of TS) 47.1 ND
Samples From Temporary Belt Filter Press
Total Solids (% TS @ 105°C) 12.7 14.4

Suspended Solids Concentration in

Filtrate (mg/L) 1280 ND

See Appendix B for the full sampling and testing reports including the results from the rotary fan
press pilot. Table 5 summarizes the simulation results reported by Andritz .

Various polymers were also tested by Andritz to determine the best performing polymer for the
alum sludge which was used for the simulations. The best performing polymers were concluded
to be Polydyne A-6360 for 100 percent alum sludge and Polydyne A-6330 for the alum/lime
mixtures, both are anionic polymers.

Lime sludge was blended in 10 percent and 50 percent mixtures with the alum sludge and
simulated for dewatering in a BFP, centrifuge, and screw press to see if lime admixture aided in
dewatering. For the 90%/10% alum/lime sludge mix, a slight drop in performance for the BFP
was observed compared to the 100 percent alum sludge. In all cases, for the 50%/50% mixture, a
significant decrease in polymer dose was observed and a significantly higher percent solids were
achieved. However, it should be noted that adding lime sludge significantly improved the
percent cake solids for each of the dewatering technologies. Table 5 summarizes the results
from testing by Andritz.

FINAL | DECEMBER 2019 | 12



RFQ NO. 21-TA003721CD

ATTACHMENT C

MECHANICAL DEWATERING ALTERNATIVES | LAKE MANATEE WTP SLUDGE DRYING BED EVALUTATION | MANATEE COUNTY

Table 5 Mechanical Dewatering Simulation Results

90%/10% Alum/Lime 509%/50% Alum/Lime

Parameter

Alum Only

Blend Blend
Belt Filter Press
Total Solids (%) 18.6 173 785
Flow Throughput 100 - 35
(gpm)
Solids Flow
(dry-Ib/hr/m) 275 460 278
Polymer Use
(neat-lbs/ton TSS) 37.3 47.8 19.8
Polymer Use
(active Ibs/ton TSS) 108 13.9 5.7
Centrifuge
Total Solids (%) 16.0-22.0 18.0-26.0 33.0-42.0
Solids Flow
(dry-Ib/hr) 278-694 450-1279
Polymer Use
(active Ibs/ton TSS) 10.6 231 11.5
Screw Press

Total Solids (%) 9.9 16.6 8.8
Polymer Use
(neat-Ibs/ton TSS) 363 95.5 49.4
Polymer Use 105 N s

(active Ibs/ton TSS)

To determine the best performing technology, the total solids achieved compared to the lowest
polymer use is most important as this illustrates the most efficient process performance from a
chemical use and cake hauling cost perspective. The goal is to achieve the driest cake with the
least amount of polymer.

For performance comparisons, the alum only sludge tests were considered. Based on the
polymer use and percent total solids achieved, the centrifuge and belt filter press outperformed
the screw press. The centrifuge achieved the best percent total solids of the three alternatives,
using about the same amount of polymer as the BFP. The range of total solids achieved is due to
the variable spin rates and times. The BFP percent total solids achieved was about the average
for the centrifuge and double the screw press with about the same amount of polymer as both.
The BFP and centrifuge performed similarly. The screw press performed the worst when
considering the amount of polymer required to achieve only 9.9 percent total solids. Due to the
poor performance of the screw press, Andritz did not recommend it for mechanical dewatering
and suggested pilot testing if that technology was chosen.

FINAL | DECEMBER 2019 | 13



RFQ NO. 21-TA003721CD

ATTACHMENT C

MECHANICAL DEWATERING ALTERNATIVES | LAKE MANATEE WTP SLUDGE DRYING BED EVALUTATION | MANATEE COUNTY

1.6 Design Criteria

The process design criteria for all mechanical dewatering alternative are presented in Table 6.
Criteria were determined from solids generation estimates for the 2024 scenario (30.21 MGD)
and buildout scenario (34.9 MGD) and operational hours specified by the County.

Table 6 Mechanical Dewatering Process Design Criteria
Design : L
Units Criteria Notes
Parameter
Solids Loading Criteria

Peak Solids .

. dry- Based on maximum USPR of 723 Ibs/MG and a
Loading at Ibs/day 21,900 peak treatment flow rate of 30.21 mgd
30.21 MGD ’ ’
Average
Solids dry- 15 600 Based on average USPR of 516 Ibs/MG and an
Loading at Ibs/day ! average treatment plant flow rate of 30.21 mgd.
30.21 MGD
Peak_Sollds dry- Based on maximum USPR of 722 Ibs/MG and a
Loading at Ibs/day 25,200 peak treatment flow rate of 34.9 mgd
34.9 MGD ' '
Average
Solids dry- 18 000 Based on average USPR of 516 Ibs/MG and an
Loading at Ibs/day ! average treatment plant flow rate of 34.9 mgd.
34.9 MGD
Minimum
Feed Solids % 2.0
Concentration

Operational Criteria
gsjsratlonal days/week 5
Duty Cycle hours/day 8
Performance Criteria

Feed Flow Feed flow rate assumes stream is at an average of
Rate gpm 363 2 percent solids
Minimum
Cake Solids % ~15 Required to pass paint filter test for solids disposal

Concentration

FINAL | DECEMBER 2019 | 14



RFQ NO. 21-TA003721CD

ATTACHMENT C

MECHANICAL DEWATERING ALTERNATIVES | LAKE MANATEE WTP SLUDGE DRYING BED EVALUTATION | MANATEE COUNTY

1.6.1 Thickening Design Criteria

The performance of mechanical dewatering is dependent on the consistency and solids
concentration of the sludge being fed. A minimum feed sludge concentration of 1 percent is
generally needed in order to maintain consistent mechanical dewatering operations. In order to
meet the operational and performance criteria listed in Table 6 and ensure homogenous feed
sludge for consistent ease of operation, it is recommended that the County add sludge
thickening and homogenization tanks upstream of the mechanical dewatering units and sludge
drying beds. Thickening will provide higher total solids conditions and also provide additional
solids storage capacity during excessive solids production events or when dewatering equipment
is offline during weekends or holidays. Thickening also reduces the total volume of the residuals
sludge. For example, if the solids content of the blowdown from the sedimentation basins is 0.3
percent and a thickener improves total solids to 2 percent, the volume of water is reduced by 667
percent. Table 7 outlines the criteria for the gravity thickener.

Homogenization tank addition ensures a consistent solids concentration is being sent to the
dewatering units. Table 8 outlines the criteria for the homogenization tanks. The volume of the
homogenization tanks and thickener will provide up to 3 days of solids storage at 2 percent solids
with continuous solids feed to them at the 50th percentile occurrence rate of solids production
from the LMWTP.

Additional pumps will be needed if a thickener and homogenization tanks are installed. Pump
sizing will be dependent on the mechanical dewatering present.

Table 7 Thickener Preliminary Design Criteria

’ Units ‘ Criteria

Design Parameter
Loading Criteria

: . dry- . . .
Max Solids Loading Ib/d/sq ft 10 Dictates thickener diameter
Max Hydraulic . . .
Loading gpd/sq ft 300 Dictates thickener diameter
mgd . .
Influent Sludge Flow (gpm) .51 (355) Based on 50% solids production
Feed Solids
0,
Concentration & 03
Sizing Criteria
Diameter ft 60
Side Water Depth ft 12 6 feet of max sludge blanket depth
Storage Criteria
Target Total Storage gal 218,600 3 days of storage time at 2% solids in thickener
Volume
Thickener Storage gal 126,900 Based on 6 ft sludge blanket
Volume
Thickener Storage days 1.7 At 2% solids in thickener

Time

FINAL | DECEMBER 2019 | 15



RFQ NO. 21-TA003721CD
ATTACHMENT C

MECHANICAL DEWATERING ALTERNATIVES | LAKE MANATEE WTP SLUDGE DRYING BED EVALUTATION | MANATEE COUNTY

Table 8 Homogenization Tank Preliminary Design Criteria

Design Parameter Units Criteria Notes

Loading Criteria

Based on 50" percentile solids

Influent Sludge Flow mgd (gpm) .07(50.6) production

Feed Solids Concentration % 2

Storage Criteria

Remaining storage volume
gal 91,700 required to reach target total
storage volume

Target Homogenization
Storage Volume

Homogenization Tank Volume

(each) gal 32,300
Homogenization Tank Storage
Time (each) days 043

Sizing Criteria

Tank dimensions set by
Diameter ft 17 manufacturer. Closest to design
requirements.

Tank dimensions set by
Depth ft 19 manufacturer. Closest to design
requirements.

Number 3

1.6.2 Thickening Phasing

To reduce initial capital cost investments, the County may opt to phase in the thickening
equipment as needed based on demands and the storage capacity desired. There are several
options available to the County. Table 9 shows resulting storage capacities with the suggested
phasing option and at build out for various solids loading conditions. It should be noted that if
the County wishes to expand homogenization tank storage without adding a new tank, steel
tanks can be expanded due to the nature of how the tanks are constructed. The concrete pad the
tanks sit on should be designed with this expansion in mind if this approach is taken.

> Iy
O CArsTN FINAL | DECEMBER 2019 | 16



RFQ NO. 21-TA003721CD
ATTACHMENT C

MECHANICAL DEWATERING ALTERNATIVES | LAKE MANATEE WTP SLUDGE DRYING BED EVALUTATION | MANATEE COUNTY

Table 9 Phasing for Thickening Equipment

Current s s 90th Percentile Sl

Parameter Percentile Percentile Percentile

AADF 2024 Buildout 2024 (Phase 1)

Buildout

Phase 1 Equipment

Solids Loading, dry-

Ib/d 12,800 15,300 18,000 21,900 25,200
No. of Thickeners 1 1 1 1 1
No.

Homogenization 2 2 2 2 2
Tanks

Sludge Storage 3.8 3.2 27 2.2 19

Time, days

Buildout Equipment

Solids Loading,

dry-Ibjd 12,800 15,300 18,000 21,900 25,200
No. of Thickeners 2 2 2 2 2
No.

Homogenization 3 3 3 3 3
Tanks

Sludge Storage 5.2 43 3.7 3.0 26
Time, days

1.7 Alternatives Analysis

There are several dewatering options which could be used, two of which do not include the
addition of mechanical dewatering and three other mechanical dewatering alternatives. Six
alternatives were evaluated for this TM.

e Alternative 1 - Disposal of non-dewatered residuals sludge via the collections system
through the plant lift station.

e Alternative 2 - Expanding the drying beds.

e Alternative 3 — Belt Filter Presses.

e Alternative 4 — Centrifuges.

e Alternative 5— Screw Presses.

e Alternative 6 —Rotary Fan Presses.

> Iy
O CArsTN FINAL | DECEMBER 2019 | 17



RFQ NO. 21-TA003721CD

ATTACHMENT C

MECHANICAL DEWATERING ALTERNATIVES | LAKE MANATEE WTP SLUDGE DRYING BED EVALUTATION | MANATEE COUNTY

c car~ ll.-‘..

There are a number of other mechanical dewatering technologies (e.g., plate and frame press, vacuum
[...]
washwater flows. BFPs are an open process and a prone to splashing, compared to centrifuges. If
direct staff oversight is a concern, it can be done remotely if cameras are installed at the presses.
Existing BFP installations at the County's WRFs use this method of oversight. Wastewater staff
experience with the BFP operation may be a resource for WTP staff for startup, training, and
troubleshooting. Eleven installations of BFPs at the WRFs also ensure sufficient spare part
availability.

Centrifuges are another viable alternative for mechanical dewatering. Centrifuges typically
achieve a dryer cake than BFPs and typically require more polymer, however testing by Andritz
showed that the BFP and centrifuge had similar results. Greater yield in dryness is reflected by
the lower O&M costs for the centrifuge due to the decreased hauling and water requirements.
Centrifuges do not require a significant amount of water to operate, so disposal to the plant lift
station is less of a concern. Major O&M items for the centrifuge, such as rebalancing, require the
equipment to be sent back to the manufacturer so the County would need to have a backup unit
or have the ability to discharge sludge to the drying beds. Electrical demand is much higher for a
centrifuge and the centrifuges would need to be housed in a building due to the noise levels.

Iy
O CArsTN FINAL | DECEMBER 2019 | 45



RFQ NO. 21-TA003721CD
ATTACHMENT C

MECHANICAL DEWATERING ALTERNATIVES | LAKE MANATEE WTP SLUDGE DRYING BED EVALUTATION | MANATEE COUNTY

Staff operating the centrifuge would need noise protection; however, staff visits to the
equipment would be minimal since centrifuges can be monitored remotely. Torque and
operational parameters from the centrifuge equipment can be monitored via SCADA to indicate
abnormalities during operation that would require operator input or maintenance.

Per these evaluations, mechanical dewatering with BFPs or centrifuges is recommended as the
preferred option for improving dewatering at the LMWTP. Either BFPs or centrifuges will be the
appropriate technology with the final selection based on the County’s preferences with respect
to upfront capital costs, O&M, operator preferences, and staffing. Special attention will need to
be paid to either dewatering option regarding recycled flows to the process water upstream of
the new membranes so that the manufacturer's warranty is not voided. Discharge of
filtrate/centrate to the sewer as a safety buffer would more safely ensure compliance with the
warranty conditions.

. Iy
O CArsTN FINAL | DECEMBER 2019 | 46



RFQ NO. 21-TA003721CD
ATTACHMENT C

MECHANICAL DEWATERING ALTERNATIVES | LAKE MANATEE WTP SLUDGE DRYING BED EVALUTATION | MANATEE COUNTY

Appendix A
PLOTS

. I7 .
C AN FINAL | DECEMBER 2019



RFQ NO. 21-TA003721CD

ATTACHMENT C
Alum Dose vs Solids Production
30000 180
JAlum Dose
—8— Solids Production - 160
25000
- 140
20000 \ : B 120
T oy
- )
s -0 £
2 15000 - i B g
= ,l\. 8
5 f - 80 ¢
= 3
@ =
10000 eI r i L 60
- 40
5000 A b - & - - H
20
0 - - - - e - 0
OO 0 D D P o e ,\‘b .\;\ :;_\ 2 o) @ IR ,;b
\’&.Q \1{& \x{b‘»\ \3: g,QaQ’ Qdi \:b ‘5@& 4{5\ \,‘) .;’GQ e() \;B “@ “{5\ \‘)‘ g $0 \;b \‘{bﬁ \3{3\ \\) ;,E,Q ‘\0




RFQ NO. 21-TA003721CD
ATTACHMENT C

Solids (dry Ib/day)

30,000
25,000
20,000
15,000
10,000

5,000

0

~
&

& H o

NI
& @ty

&

~
R

5

i
&8

&

NP
w

5
\}"S‘

]

PAC Dose vs Solids Production

o
{\,

@’b

¢

o

)

A
R

o
N

o

Yy
&

&

)
T

S

-

W

Vi
S

A

b
o

PAC
—@8— Solids Production

¥ I G
F O E VFEP

*,'\/

o

80

70

20

10

PAC (mg/L)



RFQ NO. 21-TA003721CD
ATTACHMENT C

Raw Water Turbidity vs Solids Production

30,000

25,000

20,000

15,000 |

Solids (dry Ib/day)

10,000
5,000 |

P P 7 L
@ @Ib ‘é\'b 5 S AN \l\fb ‘!;o

o Ao

& &

&

©

N Qo
'~,’°°

A A ’.{’\

2 N
Rl

X
R

BN N N TN

Turbidity

—8—Solids Production

-

~
’ . . ~ N
Y\G\ \'b(\ é@f‘ V“@“\ \}}

bR .
AR

Turbidity (NTU)



RFQ NO. 21-TA003721CD

ATTACHMENT C
Flow vs Solids Production
30,000 35
LAFOW
—@— Solids Production
- 30
25,000
L 25
20,000 i
= \
m —
=2 - 208
=) (U]
2 15,000 =3
o 3
4 L f5.0
°
(73]
10,000 1 1 g 1
- 10
5,000 1 g i 1
’ L 5
0 i 1 i )

¥

a8 8
Ny
ey

N

4

o o O
N N
A

O o o o Wb
.
\"bo \‘@1\ @'S\ \s“ s@ QOX

g

-
S g

©
ol g
\vao \‘6‘ @'\ S




Dec-18

Alum
PAC

Sep-18

=— = = Average Alum
- = Average PAC

L Juni8
!_| Mar-18

Dec-17

Sep-17

| ;17

M, Mar-17

Dec-16

Sep-16

| | 3 Jun-16

Historical Alum and PAC Dose
|

i Mar-16
Dec-15
I ¥ Sep-15

Jun-15

i = Apr-15

L1 janas
w e D e O 0 . o .
= (=] co M~ s} [Vp} = m o~ —

(1/8w)asoqg

180
170
160
150

MDDG
oo
e e e

RFQ NO. 21-TA003721CD

ATTACHMENT C



Dec-18
| Sep-18
| Jun-18

Mar-18

Dec-17

| Sep-17

| Jun-17
Mar-17
Dec-16

| Sep-16

Historical Turbidity

| Jun-16
Mar-16
Dec-15

| Sep-15

| Jun-15

| Apr-15

= LM = LM (=]
(] i =
(NLN) Aprgang

RFQ NO. 21-TA003721CD
ATTACHMENT C

30
25



Historical TOC

RFQ NO. 21-TA003721CD
ATTACHMENT C

30.00
25.00

05/15/19

| 10/27/18

| 04/10/18

| 09/22/17

03/06/17

\
MA | 08/18/16
| 01/31/16
| 07/15/15
| 12/27/14
| 06/10/14

| 11/22/13

05/06/13

20.00
15.00
10.00
5.00
0.00



RFQ NO. 21-TA003721CD
ATTACHMENT C

MECHANICAL DEWATERING ALTERNATIVES | LAKE MANATEE WTP SLUDGE DRYING BED EVALUTATION | MANATEE COUNTY

Appendix B
TEST REPORTS

. I7 .
C AN FINAL | DECEMBER 2019



RFQ NO. 21-TA003721CD
ATTACHMENT C

Laboratory Report

MANATEE COUNTY, FL

Report No.: L-14000 Date Report Issued: April 12, 2019
Application: 2997-0017 Date Sample Received: March 14, 2019
Product Home’s: 502, 527, 546 Author: Brandon Parker

Product Group’s: 4417, 4418 Copy: SoRelle, Hausegger

Division: 41

Plant Name: Manatee Water Treatment Plant
Attention: Mr. Kyle Ward

Address: 1810 15t Street

City, State Zip: Bradenton FL 34208

Phone: 941-708-6350

ANDRITZ Separation Technologies Inc.
Attention: Mr. Bruce SoRelle

Address: 1010 Commercial Blvd. S.
City, State Zip: Arlington, TX 76001
Phone: 817-266-9732

Email: bruce.sorelle@andritz.com
Website address: www.andritz.com

ANDRITZ Rep: Enviro Sales of Florida
Attention: Mr. Chuck Hlavach

Address: 1101 U.S. 27 South

City, State Zip: Sebring, FL 33870
Phone: 941-915-4861

Email: chuck@envirosalesofflorida.com

ANDRITL

Confidential document. All rights reserved. No duplication or disclosure to third parties permitted without the written consent of ANDRITZ.

ENGINEERED SUCCESS



RFQ NO. 21-TA003721CD
ATTACHMENT C

TABLE OF CONTENTS

1.

10.

11.

INTRODU CTION Lot e 1
OBUE CT IV E S 2
CON C LUSION S e 3-8

ANALYSIS RESULTS AND OBSERVATIONS
4.1 SAMPLE ANALYSIS RESULTS, TABLE 1 ... 9-10

POLYMER TESTING OBSERVATIONS
5.1 POLYMERS TESTED, TABLE 2 .. 11

BELT FILTER PRESS RESULTS AND OBSERVATIONS
6.1 LABORATORY BFP TEST RESULTS, TABLE 3,4, 12

CENTRIFUGE TEST RESULTS AND OBSERVATIONS
7.1 LABORATORY CENTRIFUGE TEST RESULTS, TABLES 5-8 ...... 13 - 15

SCREW PRESS TEST RESULTS AND OBSERVATIONS

8.1 TEST RESULTS, TABLE 9. 16
SUMM A R Y 16
SAMPLE DISPOSITION Lo e 17
ATTACHMENTS

111 PHOT OGRAPH S L 18
11.2 PARTICLE SIZE DISTRIBUTION REPORTS ... 19 - 20
11.3 LAB SAMPLE DATA SHEETS .. 21 -23

ANDRITL

Confidential document. All rights reserved. No duplication or disclosure to third parties permitted without the written consent of ANDRITZ.



RFQ NO. 21-TA003721CD
ATTACHMENT C

Lab No.: L-14000
Page: 1 (total 23)

ANDRITZ LABORATORY REPORT

COMPANY : Manatee Water Treatment Plant
Bradenton, FL

SAMPLE TYPE : Aluminum Sulfate Sludge
Lime Sludge
DATE : April 12, 2019

1. Introduction:

Seven (7) gallons of aluminum sulfate sludge, two (2) gallons of lime sludge, cake, and filtrate
samples were received in the ANDRITZ Arlington, TX laboratory from the Manatee Water
Treatment Plant (WTP) in Bradenton, FL on March 14, 2019. The samples were sent in for a
dewatering evaluation for Belt Filter Press (BFP), Centrifuge, and Screw Press (SP)
technologies. The customer had requested to blend the lime sludge into the aluminum sulfate
sludge at 10 % and 50 % blends.

The facility has a design flow of 84 million gallons per day (mgd) and averages at approximately
30 mgd. There are two (2) separate treatment trains utilized at the plant, one in which surface
water is treated with aluminum sulfate and another in which groundwater is treated with lime.
The plant is currently blending the aluminum sulfate and lime sludge produced and temporarily
dewatering it with a mobile 2.0m Belt Filter Press (BFP). Typically, the plant will send their
sludge to drying beds.

Confidential document. All rights reserved. No duplication or disclosure to third parties permitted without the written consent of ANDRITZ.



RFQ NO. 21-TA003721CD
ATTACHMENT C

Lab No.: L-14000
Page: 2 (total 23)

2. Objectives:
The specific objectives of these laboratory tests were to:

2.1 Analyze the physical properties of the samples received.

Aluminum Sulfate Sludge

Lime Sludge

Cake and Filtrate

Blended Sludge (10% lime addition & 50% lime addition)

oo oo

2.2 Select an effective polymer for dewatering the blended sludge.

2.3 Conduct Belt Filter Press (BFP) simulations with the blended sludge.
a. 10% Lime Sludge Addition

b. 50% Lime Sludge Addition

2.4 Conduct Centrifuge spin-down tests with the blended sludge.
a. 10% Lime Sludge Addition

b. 50% Lime Sludge Addition

2.5 Conduct Screw Press (SP) simulations with the blended sludge.
a. 10% Lime Sludge Addition

b. 50% Lime Sludge Addition

Confidential document. All rights reserved. No duplication or disclosure to third parties permitted without the written consent of ANDRITZ.



RFQ NO. 21-TA003721CD
ATTACHMENT C

Lab No.: L-14000
Page: 3 (total 23)

3. Conclusions:

The results of laboratory testing indicated that:

3.1a The aluminum sulfate sludge sample contained 1.43 % Total Solids (TS) and Total
Suspended Solids (TSS). The ash content of the sludge was at 52.9 % of TS. The
Capillary Suction Time (CST) was at 57 seconds and the conductivity was at 0.4 mS/cm.
When spun at 1,000 — 4,000 G’s for 5 minutes the plug solids contained 2.4 — 4.1 %TS
and had a spin-down volume of 55.2 — 32.9 %. The sludge had a small particle size with
50 % of the sludge being 17.3 microns or smaller.

Aluminum Sulfate Sludge as Received

3.1b The lime sludge sample contained 11.0 %TS and TSS. The ash content of the sludge was
at 98 % of TS. The CST was short at 8 seconds and the conductivity was at 0.3 mS/cm.
When spun at 1,000 — 4,000 G’s for 5 minutes the plug solids contained 52.9 — 59.2 %TS
and had a spin-down volume of 13.9 — 12.0 %. The sludge had a small particle size with
50 % of the sludge being 14.5 microns or smaller.

Confidential document. All rights reserved. No duplication or disclosure to third parties permitted without the written consent of ANDRITZ.



RFQ NO. 21-TA003721CD
ATTACHMENT C

Lab No.: L-14000
Page: 4 (total 23)

Lime Sludge as Received

3.1c The cake sample contained 12.7 %TS and the filtrate sample contained 1280 mg/I. It was
not specified what the lime/alum sludge blend ratio was at the time of sampling, however,
based on these samples the BFP on-site is likely achieving a > 90% capture rate.

Cake and Filtrate Samples as Received

3.1d The lime sludge was added into the aluminum sulfate sludge at 10 % and 50 % mixes by
dry solids weight. For the 10 % lime addition the feed solids contained 1.57 %TS and for
the 50% addition 2.53 %TS.

Confidential document. All rights reserved. No duplication or disclosure to third parties permitted without the written consent of ANDRITZ.



RFQ NO. 21-TA003721CD
ATTACHMENT C

Lab No.: L-14000
Page: 5 (total 23)

3.2 All polymer evaluations were conducted with the blended sludge samples at 10 % lime
sludge addition or 50% lime sludge addition by dry solids weight. Multiple potable
emulsion polymers were evaluated with these blended sludge samples. The most
effective polymer was determined to be Polydyne A-6330. Depending on percent lime
sludge addition and technology evaluated, the optimum dosage rate ranged from
5.7 — 27.7 active Ibs/ton TSS. It was observed that higher percentages of lime sludge
added into the alum sludge resulted in lower polymer dosage rates for each technology
evaluated.

10% Lime Sludge: A-6330 at 10% Lime Sludge: A-6330 at
13.9 active Ibs/ton TSS 27.7 active Ibs/ton TSS

WA

50% Lime Sludge: A-6330 at 50% Lime Sludge: A-6330 at
5.7 active Ibs/ton TSS 14.3 active Ibs/ton TSS

Confidential document. All rights reserved. No duplication or disclosure to third parties permitted without the written consent of ANDRITZ.



RFQ NO. 21-TA003721CD
ATTACHMENT C

Lab No.: L-14000
Page: 6 (total 23)

3.3 Belt Filter Press (BFP) simulation tests were conducted with the blended sludge samples.
The ANDRITZ 1.0m SMX®-S8 BFP was effective at dewatering the sludge at varying
throughput conditions. It was observed that higher percentages of lime sludge added into
the alum sludge resulted in higher cake dryness and increased throughput.

3.3a At 10 % lime addition cake dryness of 17.3 — 14.3 %TS was achieved in the laboratory.
Simulated throughputs ranged from 35 — 88 gpm, and meter (278 — 694 dry Ibs/hr, m).
Polydyne A-6330 was utilized at 13.9 active Ibs/ton TSS.

BFP Cake

3.3b At 50 % lime addition cake dryness of 28.5 — 26.5 % TS was achieved in the laboratory.
Simulated throughputs ranged from 36 — 101 gpm, and meter (460 — 1279 dry Ibs/hr, m).
Polydyne A-6330 was utilized at 5.7 active Ibs/ton TSS.

BFP Cake

Confidential document. All rights reserved. No duplication or disclosure to third parties permitted without the written consent of ANDRITZ.



RFQ NO. 21-TA003721CD
ATTACHMENT C

Lab No.: L-14000
Page: 7 (total 23)

3.4 Centrifuge spin-down tests were conducted with the sludge samples. The sludge
dewatered effectively at the varying G-Forces tested. Higher G-Forces and longer
retention times resulted in higher cake dryness values achieved in the laboratory. It was
observed that higher percentages of lime sludge added into the alum sludge also resulted
in higher cake dryness.

3.4a At 10 % lime addition cake dryness of 18 — 26 %TS was achieved in the laboratory.
Polydyne A-6330 was utilized at 23.1 active Ibs/ton TSS.

Centrifuge Spin-Down Cakes

3.4b At 50 % lime addition cake dryness of 33 — 42 %TS was achieved in the laboratory.
Polydyne A-6330 was utilized at 11.5 active Ibs/ton TSS.

Centrifuge Spin-Down Cakes

Confidential document. All rights reserved. No duplication or disclosure to third parties permitted without the written consent of ANDRITZ.



RFQ NO. 21-TA003721CD
ATTACHMENT C

Lab No.: L-14000
Page: 8 (total 23)

3.5 Screw Press (SP) simulations were conducted with the sludge samples. The sludge
samples extruded some in the low pressure zones of the SP simulation, which indicates a
lower achievable capture rate and pressure sensitive sludge. ANDRITZ recommends
conducting on-site pilot testing to confirm results if SP technology is selected. The lack of
coarse solids in the sludge and the lime sludge’s settle-ability may negatively affect the SP
performance during pilot testing.

3.5a At 10% lime addition cake dryness of 16.6 % TS was achieved in the laboratory. Polydyne
A-6330 was utilized at 27.7 active Ibs/ton TSS.

Extrusions on SP Screens

3.6b At 50 % lime addition cake dryness of 28.8 %TS was achieved in the laboratory. Polydyne
A-6330 was utilized at 14.3 active Ibs/ton TSS.

Extrusions on SP Screens

Confidential document. All rights reserved. No duplication or disclosure to third parties permitted without the written consent of ANDRITZ.



RFQ NO. 21-TA003721CD
ATTACHMENT C

Lab No.: L-14000

Page: 9 (total 23)

. Analysis Results and Observations

4.1 Sample Analysis Results, Table 1

Sample Type Alum Sludge Lime Sludge
Total Solids* (% TS @ 105°C) 1.43 11.0
Suspended Solids** (%SS @ 105°C) 1.43 11.0
Plug Solids (%TS, @ 1000 G’s and 5 min) 2.4 52.9
Plug Solids (%TS, @ 2000 G’s and 5 min) 2.8 54.7
Plug Solids (%TS, @ 3000 G’s and 5 min) 3.7 58.0
Plug Solids (%TS, @ 4000 G’s and 5 min) 4.1 59.2
Spin Down Volume (%, 1000 G's, 5 min) 55.2 13.9
Spin Down Volume (%, 2000 G's, 5 min) 42.3 13.3
[...]
10 2000 Screen A-6330 23.1 18.4
10 2500 Screen A-6330 23.1 19.0
10 3000 Screen A-6330 231 201
20 2000 Screen A-6330 23.1 24.5 18 — 26
20 2500 Screen A-6330 23.1 24.2
20 3000 Screen A-6330 23.1 25.5
Anticipated Capture Rate = 95




RFQ NO. 21-TA003721CD

ATTACHMENT C
Lab No.: L-14000
Page: 14 (total 23)
Manatee WTP, Bradenton, FL, L-14000, 10% Lime
Sludge Addition, G-Force Curves
26
®
25
®
24 L
—. 23
©»
£ 22
a
2 21
g
o 20 _—
-
“ 19 m—
18 . ® 10 Minute Spin-Down
® 20 Minute Spin-Down
17
16
2000 2100 2200 2300 2400 2500 2600 2700 2800 2900 3000
G-Force

Laboratory Centrifuge Test Results, Table 7

50% Lime Sludge Addition
Spin Type Pol Polymer Plug Anticipated
Time G Force of ofymer Dosage Rate | Solids | Cake Solids
(Minutes) Test TyPe | (active Ibs/ton) | (%TS) (%TS)
5 3000 Glass Tube None None 9.2
5 3000 Glass Tube | A-6330 11.5 12.8
1 A- 11. 4.
0 3000 Screen 6330 5 34.3 34 - 42
15 3000 Screen A-6330 11.5 38.3
20 3000 Screen A-6330 11.5 41.8
Anticipated Capture Rate = 95




RFQ NO. 21-TA003721CD
ATTACHMENT C

Laboratory Centrifuge Test Results, Table 8

Lab No.: L-14000
Page: 15 (total 23)

50% Lime Sludge Addition G-Force
Spin Type Polymer Plug Anticipated
Time G Force of Pc_IJ_Iymer Dosage Rate | Solids | Cake Solids
(Minutes) Test YPE | (active Ibsfton) | (%TS) (%TS)
10 2000 Screen A-6330 11.5 32.8
10 2500 Screen A-6330 11.5 32.5
10 3000 Screen A-6330 11.5 34.3
20 2000 Screen A-6330 11.5 39.5 33-42
20 2500 Screen A-6330 11.5 41.0
20 3000 Screen A-6330 11.5 41.8
Anticipated Capture Rate = 95
Manatee WTP, Bradenton, FL, L-14000, 50% Lime
Sludge Addition, G-Force Curves
44
47 —
-
—. 40
2
X
v 38 ® 10 Minute Spin-Down
[+ 8]
g.. ® 20 Minute Spin-Down
o 36
£
e °
32
30
2000 2100 2200 2300 2400 2500 2600 2700 2800 2900 3000
G-Force




RFQ NO. 21-TA003721CD
ATTACHMENT C

Lab No.: L-14000
Page: 16 (total 23)

8. Screw Press Test Results and Observations

8.1 Laboratory Screw Press Test Results, Table 9

Blend Type 10% Lime Sludge 50% Lime Sludge
Recommended Polymer A-6330
Makeup Polymer Concentration (%) 0.5
Polymer Dosage (Neat Ibs/ton TSS) 95.5 49.4
Polymer Dosage (Active Ibs/ton TSS) 277 14.3
Maximum Applied Pressure (psia) 15
Total Time (min) 20
Cake Thickness (mm) 10 10
Cake Solids (%TS) 16.6 28.8
Anticipated Capture Rate (%SS) 87 — 93

9. Summary:

The sludge samples were effectively dewatered with BFP and Centrifuge technology at multiple
blend ratios in the laboratory. Screw Press (SP) technology was effective in the laboratory,
however, pilot testing is recommended if this technology is selected. It was observed that a higher
percentage of lime sludge resulted in overall lower polymer dosage rates and higher cake dryness
with each technology evaluated.

Attached are photographs of the screen analysis, Particle Size Distribution reports and lab sample
data sheets for reference and comparison.



RFQ NO. 21-TA003721CD
ATTACHMENT C

Lab No.: L-14000
Page: 17 (total 23)

10. Sample Disposition

The remaining untested sludge will be disposed in accordance with local regulations.

Report Prepared by : Brandon Parker
Title : Process Engineer

BP/sk
Attach.

Copies of this report have been distributed to the following:

Original +1cc/ Lab
1 cc/ Bruce SoRelle
Sig Hausegger
Job 1571



RFQ NO. 21-TA003721CD
ATTACHMENT C

Lab No.: L-14000
Page: 18 (total 23)

11. Attachments

11.1 Photographs — Alum Sludge

Photo #1: +30 Mesh Fraction Photo #2: 30X50 Mesh Fraction

Photo #3: 50X100 Mesh Fraction Photo #4: 100X140 Mesh Fraction



RFQ NO. 21-TA003721CD
ATTACHMENT C

Lab No.: L-14000
Page: 19 (total 23)

11.2 Particle Size Distribution — Alum Sludge

- Particle Size Analysis - CWMi LEX 11.0.0.3\D: Andritz 2.MDB
-Tabular Data - Particle Size Distribution
100 10
| 90— - - g - =
r . 80 8
\ J 70 T =
837 00 | 100.00 | 1.94 49 g 60 s &
704 00 [100.00 [ 1.635 | 0.32 @ H
592 00 [100.00 | 1.375 | 0.00 §i R0 S
497 00 | 100.00 | 1.15 00 £ 40 - z
418 16| 100.00 | 0.97: 00 30 3
352 42 | 99.84 81 00
296 55 | 99.42 | 0.688 00 20 2
| 248 72 | 98.87 578 .00 10 1
| 209. 87 | 98.15 486 .00 0 0
| 176 99 | 97.28 | 0.409 00 0.1 1 10 100 1,000 10,000
148 08 | 96.29 | 0.3d44 | 0.00 Size(microns)
124 19 [ 95.21 | 0.2890 | 0.00
104, 36| 94.02
[88.00 | 1.61 | 92.67 - Measurement Info - -SOP Info-
| 74, .00 | 91.08
|62 .59 | 89.06
|52, 41| 86.47 Titie ALUM SLUDGE(")
| _44.00 | 4.38 | 83.06 -Manatee WTP Alum Sludge Timing
| ¥ .39 | 78.68 Identifiers Setzero Tims' 30 (sec}
|_s1. .27 | 73.29 -L-14000 Run Time| 30 (sec)
["26. 94| 67.02 -60us
|_22.00 .26 | 60.08 Database Record 1301
1850 | 7. 52.82 Run Number| _ Avg Of 2
16.56 A 45.67 Date| 4/2/2019
[13.08 | 651 | 38.66 Time| _ 4:14 PM 5
11.00 94 | 3215 Acquired Date|  4/2/2019 Tra
925 | 536 | 26.21 Acquired Time| _ 4:14 PM pe| Imegular
["7.78 | 475 [ 2085 Serlal Number| 55653 ATER
| B.54 4.07 | 16.10 Sample Cell ID 2420 Refractive Index  1.33
| 5.50 .34 | 12.03 Calculated Data -
| 462 | 262 | 8569 S pouen: Filter] Enabled
389 | 200 | 6.07 e ST R g | Analysis Gain|_Cefaul(2)
Loading Factor| _ 0.0431 Analysis Mode| 3000/ 3500
Transmission; 0.945
RMS Roﬁual( 0.461% Perspective
Progression
[ Recalculation Status Distribution
Summary ___Percentiles | FLEX DB Meas . _Original : Upper Ecge(um)
| _Data_| value _*;_"O_ioém Lower Edge(um)__0.243
Y 3 10.00 4.97 Residuals _ Disabled
T T 11.0.03
[-Soua L anEet | 1 Peaks Summary
40.00 | 13.53 Dinfum) Vol% | Widih - Notes -
50.00 17.29 17.29 100 39.44 . .
| 29.00 | 17,49 | Sample Systsm(Wet|
60.00 | 21.06 e o
70.00
80.00 Deaeration Cycles) 0
90.00 Ultrasonic Power (W)l 25 W
95.00 Ultrasonlc Time (sec)




RFQ NO. 21-TA003721CD
ATTACHMENT C

Particle Size Distribution — Lime Sludge

Lab No.: L-14000
Page: 20 (total 23)

Size(um)
6.82
9.12

Diadum)

1446 | 100 |

14.87

11003

- Particle Size Analysis - LEX 11.0.0.3\D Andritz 2.MDB
-Tabular Data - Particle Size Distribution
100 20
| Size{um) | %Chan | %Pass | Size(um) | %Chan | %Pass 90 18
| 1408 | 0.00 |100.00 | 3.27 .57 | 0.95
1184 00 [100.00 | 2.75 38 | 0.38 80 ¥ 16
[ 995 00 [100. 00 70 4
7o6a | 000 153 : ® 2 £
592, K 00 S 90 10 2
497, 00 E 40 8 3
418, .00 30 6
| 362 .00
296. .00 20 4
248 .00 10 2
| 209. .00 0 0
|_178. .00_| 0.1 1 10 100 1,000 10,000
‘r—-‘: ::g Size(microns)
104
| - Measurement Info - -SOP Info-
.74
[Ce2:
| B2. Title CALCIUM CAREONATE(")
|_44.00 Manates WTP Timing
| 37.00 Identifiers Setzero Time, 30 (sec}
| 31.11 L-14000 Run Time| 30 (sec)
1 26.16 ~60us Number of Runs| 2
["22.00 Database Record| 1205 | Mult-Run Delay| 0 (min)
| .50 Avg Of 2
| 16.56 4/2/2019
| 13.08 4:00 PM
[11.00 Acquired Date|  4/2/2019
|_9.25 Acquired Time:
778 jal Number ATER
| 8.54 Sample Cell ID Refractive Index  1.33
| 5.50 Calculated Data -
i Abcve Residual [Potions: Filter, _Enabled
3.89 Below Residual m"m
| Loading Factor Analysis Mode $3000/ 3500
Transmission; TG
rs el
AMS Residus] Progression, _Standard

[ Recalculation Status

DB Meas - Original :

Distribution

Upper Ecge(um)
Lower Ecge(um) 0.243

! Residuals| Disabled

- Notes -

'4

46
__18.31 |

7_|

7

Sample Systsm(Wet}
Number of Rinses 4
Flow Rate (%) 70%
Deaeration Cycles
Ultrasonic Power (W) 30 W
Ultrasonic Time (sec) 808




RFQ NO. 21-TA003721CD
ATTACHMENT C

Lab No.: L-14000
Page: 21 (total 23)

11.3 Lab Sample Data Sheets



RFQ NO. 21-TA003721CD
ATTACHMENT C

Laboratory Report

MANATEE COUNTY, FL

Report No.: L-14065

Opportunity No.: 3116191 Date Report Issued: June 5, 2019
Application: 2997-0017 Date Sample Received: May 23, 2019
Product Home: 502, 527, 546 Author: Daniel Osagie

Product Group: 4417, 4418 Copy: Hausegger, SoRelle

Division: 41

Manatee Water Treatment Plant
Mr. Kyle Ward

1810 15t Street

Bradenton FL 34208
941-708-6350

ANDRITZ Rep.: Enviro Sales of Florida
Mr. Chuck Hlavach

1101 U.S 27 South

Sebring, FL 33870

941-915-4861
chuck@envirosalesofflorida.com

ANDRITZ Separation Inc.
Mr. Bruce SoRelle

1010 Commercial Blvd S.
Arlington, TX 76001
817-266-9732
bruce.sorelle@andritz.com
www.andritz.com

ANDRITL

Confidential document. All rights reserved. No duplication or disclosure to third parties permitted without the written consent of ANDRITZ.

ENGINEERED SUCCESS



RFQ NO. 21-TA003721CD
ATTACHMENT C

TABLE OF CONTENT

1. INTRODU CTION L e 1
2. OBUE CTIVE S 1
3. CON CLUSIONS L 2-3

4. ANALYSIS RESULTS AND OBSERVATIONS
4.1 SAMPLE ANALYSIS RESULTS, TABLE 1 ..o 4
4.2 OBSERVATIONS AND COMMENTS ... e 5

5. POLYMER TESTING OBSERVATIONS
5.1 POLYMERS TESTED, TABLE 2. . 5

6. BELT FILTER PRESS RESULTS AND OBSERVATIONS
6.1 LABORATORY BFP TEST RESULTS, TABLE 3 .. ..o 5
6.2 COMMENTS AND OBSERVATIONS ... 6

7. CENTRIFUGE TEST RESULTS AND OBSERVATIONS
7.1 LABORATORY CENTRIFUGE TEST RESULTS, TABLES 4,5, 6...... 6 -7
7.2 OBSERVATIONS AND COMMENTS ... 7

8. SCREW PRESS TEST RESULTS AND OBSERVATIONS

8.1 LABORATORY SCREW PRESS TEST TEST RESULTS, TABLE 6......... 8
8.2 OBSERVATIONS AND COMMENTS ... 8
9. S UMM A R Y 8
T0. SAMPLE DISP O S AL . 9

11. ATTACHMENTS
10.1 LAB SAMPLE DATA SHEETS....oii e 10 — 11
10.2 PARTICLE SIZE DISTRIBUTION ...t 12

ANDRITL

Confidential document. All rights reserved. No duplication or disclosure to third parties permitted without the written consent of ANDRITZ.



RFQ NO. 21-TA003721CD
ATTACHMENT C

Opportunity No.: 3116191

Lab No.: L-14065
Page: 1 (total 14)

ANDRITZ LABORATORY REPORT

COMPANY :  Manatee County Florida
Bradenton, FL

PROJECT . Manatee Water Treatment Plant

SAMPLE TYPE : Aluminum Sulfate Sludge

DATE : June 5, 2019

1. Introduction:

Five (5) gallons of sample were received in the Andritz laboratory from the Manatee Water
Treatment Plant (WTP) in Bradenton, FL on May 23, 2019. The sample was sent in for
dewatering evaluation using Screw Press (SP), Belt Filter Press (BFP) and Centrifuge
technologies. Two (2) sludge samples were recieved earlier in March 2019; an alum sludge
sample and a lime sludge sample. Both samples were blended together and evaluated for
dewaterability using the three (3) technologies stated above. The current sample is expected to
be evaluated as a stand-alone sludge without blending with lime.

The facility has a design flow rate of 84 million gallons per day (mgd) and averages at
approximately 30 mgd. There are two (2) separate water treatment trains at this plant; the first
treats surface water using aluminum sulfate, the second treats groundwater using lime. The
plant currently blends the aluminum sulfate and lime sludge produced and dewaters it with a
mobile BPF. A cake and a filtrate sample from this BFP were also recieved in the ANDRITZ
labortory. The cake was 14.4 %TS and filtrate was 0.014 %TSS.

2. Obijectives:
The specific objectives of these laboratory tests were to:

1. Analyze the sample as received for physical properties.

2. Select an effective polymer for dewatering the alum sludge.
3. Conduct Belt Filter Press (BFP) simulations on the sample.
4. Conduct Centrifuge spin-down tests on the sample.
5

Conduct Screw Press (SP) simulations on the sample.



RFQ NO. 21-TA003721CD
ATTACHMENT C

Opportunity No.: 3116191

Lab No.: L-14065
Page: 2 (total 14)

3. Conclusions:

The results of laboratory testing indicated that:

1. The sample was brown in color and odorless. It contained 0.5 % Total Solids (TS) and
0.5 % Total Suspended Solids (TSS). The ash content was 66.2 %TS. The pH of the sample
was 6.1. When spun at 1000 — 4000 G’s for 5 minutes, the sample produced plug solids
from 2.4 — 4.4 %TS and solids volumes of 18.6 — 8.7 %. A particle size analysis showed that
the sludge sample contained very fine solids with 95 % of the particles being less than 40
microns.

Sample as recieved Sample spundown at
1000 — 4000 G'‘s respectively

2. Polymer evaluations were conducted using potable grade emulsion polymers.

Sample conditioned with A6360



RFQ NO. 21-TA003721CD
ATTACHMENT C

Opportunity No.: 3116191

Lab No.: L-14065
Page: 3 (total 14)

3. Belt Filter Press (BFP) simulation was conducted on the sample using the Lab scale
simulator. Sludge extrusion through the weaves of the BFP was observed. A low flowrate
and beltspeed were employed in order to minimize the extrusion. The BFP formed a thin,
sticky cake that was difficult to doctor off the belt. The cake produced was 18.4 %TS.

Extrusion through Belt Filter BFP Cake Doctored BFP cake

4. Centrifuge spin-down tests were conducted on the sludge samples. The sludge dewatered
effectively at the varying G-Forces tested. Higher G-forces and longer retention times
resulted in higher cake dryness. Cake dryness between 17 — 22 %TS were achieved.

5. Screw Press (SP) technology proved to be a diffiult option for dewatering the sample. Heavy
extrusion was observed through the screens. Higher pressures could not be applied due to
the extrusion. The SP produced a cake that was 9.9 %TS and cannot be recommended for
this sludge.

SP test showing heavy extrusion



RFQ NO. 21-TA003721CD
ATTACHMENT C

Opportunity No.: 3116191

Lab No.: L-14065
Page: 4 (total 14)

4. Analysis Results and Observations

4.1 Sample Analysis Results, Table 2

Lab Sample Number L-14065 L-14000

Date Recieved 5/23/19 3/14/19

Total Solids* (% TS @ 105°C) 0.5 1.4

Suspended Solids** (%SS @ 105°C) 0.5 1.4

Plug Solids (% TS, @ 1000 G’s and 5 min) 2.4 24

Plug Solids (%TS, @ 2000 G’s and 5 min) 3.2 2.8

Plug Solids (%TS, @ 3000 G’s and 5 min) 4.3 3.7

Plug Solids (%TS, @ 4000 G’s and 5 min) 4.4 4.1

Spin Down Volume (%, 1000 G's, 5 min) 18.6 55.2

Spin Down Volume (%, 2000 G's, 5 min) 14.3 42.3

Spin Down Volume (%, 3000 G's, 5 min) 11.9 33.8

Spin Down Volume (%, 4000 G's, 5 min) 8.7 32.9

pH 6.1 5.9

Conductivity (uS/cm) 246 366

Specific Gravity 1.0 1.0

Solids Specific Gravity (Calculated) 1.0 1.0

Ash Content of Total Solids*** (% of TS) 62.2 52.9

Volatile Solids Content*** (% of TS) 37.2 47 .1

Capillary Suction Time (sec) 33.4 57.2

Screened Solids: Description
+30 Mesh Fraction (% of SS) Low Solids
30 x 50 Mesh Fraction (% of SS) Low Solids
50 x100 Mesh Fraction (% of SS) Low Solids
100 x 140 Mesh Fraction (% of SS) Low Solids
140 x 230 Mesh Fraction (% of SS) Low Solids
230 x 325 Mesh Fraction (% of SS) Low Solids
-325 Mesh Fraction (% of SS)

Sludge Volume Index (SVI ml/g) 183 71

Settled Solids (1000 ml @ 30 min) 1000 1000

Color Brown Brown

Odor None None

EPA Standard Methods:

*1684 Total Solids, **160.2 Total Suspended Solids, ***Fixed and Volatile Solids




RFQ NO. 21-TA003721CD

ATTACHMENT C

4.2 Observations and Comments

= The current sample contained approximately one-third (¥4) the amount of Total Solids as the
previous sample. Spin-down volumes at each G-force for the current sample also reflect a
similar trend.

Opportunity No.: 3116191

Lab No.: L-14065
Page: 5 (total 14)

= Ash content was higher on the current sample compared with the older sample.

5. Polymer Testing and Observations:

5.1 Polymers Tested, Table 2

Polydyne

A210P, A6320, A6330, A6360

Solenis

A3040LTR

6. Belt Filter Press Test Results and Observations:

6.1 Laboratory BFP Test Results, Table 3

Lab Sample Number L-14065 L-14000

Lime Concentration 0% Lime 10% Lime | 50% Lime
Recommended Polymer A6360 A6360 A6360
Makeup Polymer Dilution (%) 0.5 0.5 0.5
Neat Polymer Dosage (Ibs/ton TS) 37.3 47.8 19.8
Active Polymer Dosage (Ibs/ton TS) 10.8 13.9 5.7
Recommended Belt Type GSM 6093 GSM 6093 | GSM 6093
BFP Type 1.0m SMX®-S8

Throughput (Ib TS/hr) 275 278 460
Throughput (GPM) 100 25 36
Solids Capture (%SS) ~ 85 95 95
Belt Speed (FPM) 5 5 5
Cake Thickness (mm) 2 8 8
Cake Solids (%TS) 18.6 17.3 28.5




RFQ NO. 21-TA003721CD

ATTACHMENT C

6.2 Comments and Observations:

Opportunity No.: 3116191

Lab No.: L-14065

Page: 6 (total 14)

= The thin cake produced was as a result of the significant extrusions through the weaves of
the belt filter, a high flowrate, and a limited amount of sludge sample available for the test.
At a lower flowrate and higher amount of Feed Solids a thicker cake can be achieved.

7. Centrifuge Test Results and Observations:

7.1 Laboratory Centrifuge Test Results, Table 4

L-14065 Alum Sludge (0% Lime)

Spin Type Pol Polymer Plug Anticipated
Time G Force of ofymer Dosage Rate Solids | Cake Solids
(Minutes) Test Type (active Ibs/ton) | (%TS) (%TS)
5 3000 Screen A6360 10.6 15.3
10 3000 Screen AB360 10.6 17.5 17 — 22
15 3000 Screen A6360 10.6 19.0
20 3000 Screen AB360 10.6 21.5
Table 5
L-14065 Alum Sludge (0% Lime) (G-Force Variation)
Spin Type Polymer Plug Anticipated
Time G Force of Polymer Dosage Rate Solids Cake Solids
(Minutes) Test Type (active Ibs/ton) | (%TS) (%TS)
10 2000 Screen A6360 10.6 16.3
10 2500 Screen A6360 10.6 17.1
10 3000 Screen A6360 10.6 17.5 16 — 22
20 2000 Screen A6360 10.6 20.2
20 2500 Screen A6360 10.6 21.0
20 3000 Screen A6360 10.6 21.5




RFQ NO. 21-TA003721CD

ATTACHMENT C
Opportunity No.: 3116191
Lab No.: L-14065
Page: 7 (total 14)
Table 6
L-14065 L-14000
Spin Type Alum Alum Alum
Time G Force of Polymer Sludge Sludge Sludge
(Minutes) Test Type (0% Lime) | (10% Lime) | (50% Lime)
5 3000 Screen A6360 15.3 6.2 12.8
10 3000 | Screen | AB360 17.5 20.1 34.3
15 3000 Screen AB360 19.0 23.0 38.3
20 3000 Screen AB360 21.5 25.5 41.8
Manatee WTP
Residence Time vs Centrifuge Cake Dryness
50
@ 40
X
a 30
(]
S
£20 ———
(0] -
Aé 10 QAIum.(OA: lime)
(&) ®10% lime
@ 50% lime
0
5 10 15 20
Time (min)

7.2 Observations and Comments

= As observed from the graph above, at higher lime blend ratios the residence time has a
greater effect on cake dryness. For the alum sludge sample which contained no lime
(L-14065), residence time had a lower effect on cake dryness. This means that with
increasing lime concentration, a change in flowrate to the centrifuge may affect the cake

dryness more significantly.




RFQ NO. 21-TA003721CD
ATTACHMENT C

Opportunity No.: 3116191

Lab No.: L-14065
Page: 8 (total 14)

8. Screw Press Test Results and Observations:

8.1 Laboratory Screw Press Test Results, Table 6

Lab Sample Number L-14065 L-14000

Lime Concentration 0% Lime 10% Lime 50% Lime
Recommended Polymer A6360 A6360 A6360
Makeup Polymer Concentration (%) 05 05 0.5
Polymer Dosage (Neat Ibs/ton Ts) 36.3 95.5 494
Polymer Dosage (Active Ibs/ton Ts) 10.5 277 14.3
Maximum Applied Pressure (psia) 1 15

Total Time (min) 20 20

Solids Capture (%SS) <60 87 — 93

Cake Thickness (mm) 3 10 10
Cake Solids (%TS) 9.9 16.6 28.8

8.2 Observations and Comments

= Heavy extrusion was observed at a very low pressure. Higher pressures could not be
applied to the sludge leading to the low cake dryness produced.

9. Summary:

The sludge sample was very low on Total Solids (%TS) content. At 0.5 %TS, L-14065 contained
one-third the amount of Total Solids content as L-14000, a sample recieved earlier in the lab.

For the stand-alone alum sludge with no lime addition, centrifuge technology proved the most
effective of all three (3) technologies evaluated. The BFP worked as well; however, the
technology may be ineffective at higher flowrates. Furthermore, BFP cake produced was difficult
to doctor and solids capture rate was low. The SP technology is not feasible for dewatering the
alum sludge as is.

Blending the sample with lime would improve dewaterability across all three (3) technologies
evaluated. The effects of blending the alum sludge with lime are detailed in a previous lab report
(L-14000).



RFQ NO. 21-TA003721CD
ATTACHMENT C

Opportunity No.: 3116191

Lab No.: L-14065
Page: 9 (total 14)

10. Sample Disposal:
The remaining untested sludge will be disposed in accordance with local regulations.

Attached are photographs of the lab sample data sheets and particle size distribution for
reference and comparison.

Report Prepared by : Daniel Osagie
Title . Process Engineer

DO/sk

Attach.

Copies of this report have been distributed to the following:

Original +1cc/ Lab
1 cc/ Bruce SoRelle
Sig Hausegger



RFQ NO. 21-TA003721CD
ATTACHMENT C

Opportunity No.: 3116191

Lab No.: L-14065
Page: 10 (total 14)

11. Attachments:
11.1 Lab Sample Data Sheets

PLEASE CHECK ALL BOXES THAT APPLY

1) Plant Influent

Design Flow (MGD): Average Flow (MGD):
Average Inlet NTU;__2 OF Inlet NTU Range: